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Objectives

• Difference between psychiatry and psychology

• When to refer or call a consult to psychiatry

• Involuntary hold vs inability to consent

• Depression signs and symptoms 

• Depression, now what?

• Questions



Medicine Psychiatry

Consult-Liaison Psychiatry



Psychiatry

• Education: Psychiatrists are trained medical doctors that specialized in psychiatry

• Differentiating between medical issues and psychiatric issues

• Diagnosing mental illness using specific criteria laid out in the DSM-5

• Main focus is on medication management

• Average length of appointment is 15-30 minutes and an hour for initial 
appointment

• Patients may be seen monthly at first then every 3 months to 6 months 
(individualized).



Psychology

• Education: Psychologists have a doctorate degree with a focus study on 
behavioral/personality development, the history of psychological problems, and 
the science of psychological research. There are also varying master degrees in 
psychology and social work where a therapist/counselor may practice.

• Can diagnose mental illness using the criteria laid out in the DSM-5

• Main focus is on behavioral treatment through testing, problem solving, different 
methods of treatment (Cognitive Behavioral therapy, Dialectic behavioral therapy, 
mindfulness)

• Is also known as therapy or counseling

• Average length of an appointment is an hour and patients may be seen biweekly, 
weekly, monthly.



When to refer or call a consult to Psychiatry

Appropriate
• Psychiatric hx and need psychiatric medication 

management 2/2 current medical condition

• Concern for possible psychiatric medication 
mismanagement (ie pt is on multiple antipsychotics or 
antidepressants)

• No psychiatric history and mental illness is suspected and 
medical causes have been R/O

• Pt is suicidal or homicidal

• Pt is actively psychotic

• Has been trialed on two antidepressants and both have 
failed or if psych medication regimen is becoming 
complicated. (out pt)

• Pts with complicated withdrawal, agitation from delirium

• With any questions (telephone consult)

Not appropriate

• Just to remove a patient from white 
papers (if CL not already following)

• To place a patient on ITC unless there is 
question of capacity or ethical issue then 
appropriate.

• If pt is stable on psychiatric medications 
and there are no contraindications to 
continuing the medications during 
hospital stay



Consult modalities available to Prisma Health sites

• Telephone or Telmediq

• Psych Consult-Liaison for inpaitents- after consult placed in EPIC need to call via telmediq
under either “adult psych consult” or “child psych consult”. This is a provider to provider call 
to verify question.

• Telepsych is no longer for the ED only.  The consult liaison service has initiated telepsych
services for inpts at the other Prisma hospitals. 

• Consult a psychiatrist from MD office (adult and child)

– Adult

• Prisma Health Office- place a referral in Epic to Ambulatory Psychiatry Services

– Child

• Prisma Health Office- place a referral in Epic to Ambulatory child Psychiatry Services

• Feel free to give the Connect Center a call at 864-455-8988



Barriers to Psychiatric Consult in the Office

• Pt refuses to be referred out

– Discuss the pt’s concerns about why he/she does not want to be referred out. 

– Stigma of psychiatry

– Fear of abandonment from the PCP or that PCP is giving up on them

– Affordability- www.psychologytoday.com and the refine button

– Time frame until pt is seen/ lack of psychiatrists in the area

• Send pt to the ED if suicidal or homicidal via law enforcement or ambulance. Can use trusted 
family member, but there is concern the pt could talk the family member out of going to the ED or 
may attempt enroute (jumping out of the car). 



When to use involuntary hold
• White Papers and Pink Papers

– What are these? Court documents filled out when a person is an imminent danger to himself or others due to a 
psychological condition (white) or an addiction disorder (pink). 

– Per the SC code of laws 44-23-10(13)- This is described as (13) "Likelihood of serious harm" means because of mental illness there 
is:
(a) a substantial risk of physical harm to the person himself as manifested by evidence of threats of, or attempts at, suicide or serious 
bodily harm;
(b) a substantial risk of physical harm to other persons as manifested by evidence of homicidal or other violent behavior and serious 
harm to them; or
(c) a very substantial risk of physical impairment or injury to the person himself as manifested by evidence that the person is gravely 
disabled and that reasonable provision for the person's protection is not available in the community.

– There are 2 parts to this paperwork.

• Part 1 is completed by the mental health center or social work if in the hospital (only good for 24hrs prior to part 2 
being completed)

• Part 2 is completed by a physician (NPs are not allowed to sign this paperwork)- does not have to be a psychiatrist

• This paperwork does not go into judicial effect until pt is admitted to the psychiatric facility if the patient is currently 
in the hospital.

• Everything must match for the paperwork to be valid

• Pt may be removed from involuntary hold prior to being admitted to a psychiatric facility if the pt no longer meets 
the criteria listed above



Part 1 of the commitment papers (“White Papers”)



Part 2 Commitment Papers (“White Papers”)



Part 1 Chemical Dependency (“Pink Papers”)



Part 2 Chemical Dependency (“Pink Papers”)



When to use inability to consent
• Anytime a pt lacks capacity to make a reasonable and logical decision. 

• This should be specific to a function not a vague statement like “lacks capacity to make 
medical decisions” as the pt may have capacity for some things but not others.

• There are 4 components to capacity
– Ability to communicate a stable choice (consistent)

– Ability to understand relevant information regarding diagnosis, treatments, benefits, risks and alternatives to the treatment

– Appreciation for own situation and possible consequences

– Ability to rationally manipulate information

• Must be signed by two physicians and a surrogate decision maker named (list of surrogate 
order is in the SC code of laws 44-66-30)

• Can become an ethical issue quickly if no surrogate available

• Capacity is NOT competency



I am…

I am not who I think I am

I am not who you think I am

I am who I think you think I am

~Cooley



I am…appropriate for depression screening

• Children/adolescents

– http://www.gladpc.org/ This website has a depression screening toolkit for children/adolescents and 
how to treat this age group.

• Adults:

– PHQ-9

• www.depression-primarycare.org/ap1.html

– PRIME MD (Canada)

• www.depression-primarycare.org/ap1.html

• Geriatric 

– Geriatric Depression Scale (GDS), short form

• www.stanford.edu/~yesavage/GDS.html



I am…5 of SIGECAPS for more than 2 weeks

• Sleep

– Insomnia or hypersomnia

• Interest

– Does the person still enjoy pleasurable activities

• Guilt

– Is the guilt overwhelming

• Energy

– Anergia



I am…5 of SIGECAPS cont.

• Concentration

– Difficulty with remembering

• Appetite

– Hyperphagia or hypophagia

• Psychomotor retardation

– Lead feet

• Suicidal Ideation

– Active or passive, current or past, is there a plan, does the patient have access to the plan, is there 
intent
• Can a safety plan be established, if not then patient will need to be assessed by psychiatry

The difference between sadness, grief, and depression is the extent it is 
has on a persons life over a specific length of time.



I am…ready for help

The first and foremost thing to remember is 
medication is only half of the solution.



I am…ready for help, where to start? 

• Is there a precipitating event?

• Is the patient experiencing pain or other somatic complaints?

• Is the patient experiencing anxiety?

• Does the patient have a family history of depression?

• Does the patient have a history of a traumatic event?

• Would the patient be agreeable to psychotherapy?



I am…ready for help, what medications?

• SSRIs- Selective Serotonin reuptake inhibitors (may take 4-6 weeks to feel the effects)
– For the medication naive patient recommend starting with

• Zoloft (Sertraline) - this medication is good for depression, anxiety, PTSD, panic disorder, OCD
– Start at 50mg daily (in patients greater than 65 start at 25mg daily)

– Can be increased by 50mg every 3-4 weeks for effectiveness to a max daily dose of 200mg

– At higher doses the pt can experience sexual side effects (the number one reason patients will stop taking an antidepressant)

• If pt doing well on medication and the sexual side effect is the only problem can augment with Wellbutrin XL 150mg daily

• Lexapro (escitalopram)- this medication is good for depression, anxiety, PTSD, panic disorder, OCD
– Start at 10mg daily (geriatric patients start at 5mg daily)

– Can be increased by 5-10mg every 3-4 weeks for effectiveness to a max daily dose of 40mg

– Celexa is the father of lexapro

• Prozac (fluoxetine)- a good activator, has a long half life, would be good for patients that forget to take medication
– Start at 20mg daily (geriatric 10mg daily)

– Increase by  10-20m every 4-5 weeks to a max daily dose of 80mg

– Monitor pt for activation 

If the pt has cardiac disease the safest antidepressant is Zoloft.  Avoid using Celexa.  

Zoloft and Prozac are recommended for those requiring hemodialysis



I am…ready for help, medications continued

• SNRIs- Serotonin-Norepinephrine reuptake inhibitors

– Cymbalta (duloxetine)- may see improvement in symptoms in 2-4 weeks
• Great for patients with co occurring pain from fibromyalgia, diabetic peripheral neuropathic pain, and/or chronic musculoskeletal pain

• Start at 30mg daily

• Can be increased by 30mg every 3-4 weeks if needed to a max daily dose of 120mg.  Doses can be split into 2 doses per day.

– Effexor (venlafaxine)- good for co occurring anxiety, has terrible discontinuation side effects
• Start at 37.5mg daily

• Can be increased by 37.5mg every 3-4 weeks to a max daily dose of 375mg

– Of note: 75-225mg can be mostly serotonergic in some, others may require the 225-375mg doses to feel the benefits of the dual effects of the SNRI

– Wellbutrin (bupropion)
• Great for persons that experience sexual side effects from any of the other medications and has been known to facilitate wt loss

• Has been used in the past for smoking cessation

• Three different forms immediate release, SR, XL

– IR- start at 75mg bid then increase to 100mg bid then to 100mg tid max is 450mg/d. (usually used in patients needing medications crushed)

– SR- start at 100mg bid and can be increased to 150mg bid in a week, then wait 4 weeks before increasing again max dose 400mg/d

– XL-start at 150mg daily then increase to 300mg daily after 4 days wait 4 weeks before increasing max dose 450mg/d

SNRIs can increase BP monitor closely in those with HTN

Wellbutrin and Cymbalta contraindicated in patients with hx of seizures



I am…needing to Augment

• Insomnia

– First sleep hygiene

– First line: Melatonin 3-10mg at sunset, this is not a sleeping pill but assists with the natural circadian 
rhythm

– Trazodone 25-50mg starting may increase up to 150mg at bedtime.  This medication is serotonergic 
and is good to use in augmentation with previous medications discussed for depression.

• Anxiety

– First line: Atarax 25-50mg every 6hrs as needed (may prolong the QTc, ECG recommended)

– Use benzodiazepines sparingly, if needed then suggest only using for max of 4 weeks until 
SSRI/SNRI becomes effective.

– If anxiety worsens or the pt becomes highly activated after initiation of an antidepressant this may be 
indicative of bipolar and need to refer to psychiatry



BEWARE of the Serotonin syndrome

• CRAPS and SHIVERS

– Diarrhea

– Shivering

– Hyperreflexia

– Increased temperature

– Vital sign instability

– Encephalopathy

– Restlessness

– Sweating

• Serotonergic medications used 
in primary practice

− Zofran

− Metoclopramide 

− Tramodol

− Triptans (migraine)

− Dextromethorphan 

− Levodopa, Amantadine 

− Linzolid



I am…in remission or not

• If effective then continue for a minimum of 6 months to a year at which time 
taper off and follow for symptom reoccurrence. Some patients may have 
situational depression and not require antidepressant treatment for the lifetime.

• If the patient has been on an SSRI and is not feeling better then would suggest 
trying a different SSRI or a SNRI

• If two medication trials fail, then suggest referring for psychiatric consultation as 
this may not be depression

• If the patient has an extremely elevated mood, hasn’t slept in days, is talking fast, 
has racing thoughts, states they “feel high but didn’t do any drugs” stop the 
SSRI/SNRI and refer to psychiatry



I am…tired of taking pills

• Discontinuation syndrome per Uptodate

– Common Symptoms include dizziness, fatigue, headache, nausea, agitation, anxiety, 
chills, diaphoresis, dysphoria, insomnia, irritability, myalgias,  parethesias, rhinorrhea, 
tremor

– Less Common electric like shocks, ataxia, auditory and visual hallucinations, and HTN

• Symptoms can occur in 1-4 days with abrupt cessation or 1-7 days in a rapid 
taper.

• Symptoms will last about 2 weeks but have been known to continue for up to a 
month. 

• It is rare that hospitalization would be required but the symptoms can be 
distressing and interfere with functioning



Take away from antidepressant treatment

• Medication is only the first part of the solution

– Recommend commitment of 6 months to a year of medication use before weaning off

– Attempt to “hit” as many symptoms with one medication as possible to help with 
compliance and decrease adverse effects of multiple medications

• Therapy is the second part to deal with the cause of the depression

• None of the afore mentioned medications is a “quick fix” most take up to 6 weeks 
before feeling the full effects

• Stopping or tapering to quickly can have negative consequences for the pt and 
this would need to be discussed with them prior to beginning


